MODEL C4
PARTS DIAGRAM



\ 18016
\ASM X
\

'\ 10182
\ 10174

10077

16

REV. 7-06-05




Brush Assembly C4/ C4-A

Part # |Description Qty Notes
10001 [Housing, Brush/Alum. Casting 1lea
10002 |Clip, Nozzle-Rear 1lea
10004 |Bolt, 6-32 x 1/4 Phil SS 2 ea
10005 [Washer, Lock #6 SS 2 ea
10008 |[Strap, Motor Brush 2 ea
10009 |Pulley, Threaded-Motor lea
10011 (Belt, Gear 1lea
10016 |[Bracket, Brush 1lea
10018 [Rivet, Alum 5/32 x 1/4 4 ea
10025 [Gasket, 2 Part-Brush/Sw. Panel 1lea
10031 |Clip, Nozzle-Front 1lea
10038 [Brass, Plug 1/4 Barb 1lea
10040 (Brass, T-1/4 x 1/4 x 1/4 Barb 1lea
10042 |Spray Tip 11007 1/8 Mnpt-Got. 2 ea
10057 |Clamp, 1/4 Sol. Hose-Zinc 5ea
10150 |Bolt, 10-24 x 1/2 Phil SS lea
10152 [Bolt, 10-32 x 3/8 Hex Ground, Grn lea
10158 [Wire, Tie-6" 2 ea
10164 [Washer, Flat #8 SS 2 ea
10174 [(Washer, Lock #10 SS 6 ea
10188 |Clamp, 1/4 Sol. Hose-SS lea
10190 (Bolt, 10-24 x 1/2 Hex SS 4 ea
10250 [Hose, Solution-90D Elbow to T - 1/4 I.D. x 2 3/8 2 ea
10251 |Hose, Solution-Plugto T - 1/4 1.D. x 21 1lea
10256 [Hose, Vac Nozzle to Disconnect with Cuff 1lea
10077 |Cuff, Hose-Female, Black lea
10255 [Hose, Vac Nozzle to Disconnect 1 1/4 1.D. x 21 1lea
10274 (Bolt, 8-32 x 5/16 Phil SS 3ea
10275 [Washer, Flat #10 SS 4 ea
18005 |Motor-Brush Wired C4 115 Volt Assembly lea
NFS [Motor, Brush C-4 115 Volt, Unwired 1lea
10104 [Terminal, Spade-Male 2 ea
10131 [Terminal, Ring #10 lea
10199 [Tag, Wire B/Brush Motor (C4) lea
18008 |Wire, Ground Housing Brush Assembly 3ea
10107 [Terminal, Bullet Female-Ground 1lea
10131 [Terminal, Ring #10 1lea
18010 |[Brass, Elbow 90 D 2 ea
18018 |Bumper, Assembly lea
18210 [Brush Core Sub-Assembly 1lea
10010 [Pulley, Set Screw-Shaft 1lea
10012 |Shaft, Brush 1lea
10013 |Brush, Reel With Flange lea
10183 [Washer, Brush Core 2 ea
10174 [Washer, Lock #10 SS 2 ea
10182 |Bolt, 10-24 x 3/4 Hex SS 2 ea
18016 [Bearing Block Assembly 2 ea
10014 |Bearing, Cap (metal) 1lea
10017 |Bearing, Ball SS 1lea
10195 |Bearing, Block (clear rubber) lea

17




18

REV. 12-1-03




Solution Tank C4

Part # |Description Qty Notes
18002 |Solution Tank, Assembly C4 1lea
10094 ([Decal, "Note Pour Here" 1lea
16005 (Kit, Drain 1lea
10173 [Nut, Well 10-32 1ea
10174 [(Washer, Lock #10 SS 1lea
10186 (Bolt, 10-32x1 Hex SS 1lea
10425 (Drain, Elbow 90D 1lea
10430 |Drain, O-Ring 1lea
10432 |Drain, Clip Assembly 1lea
10241 |Cover, Drain Hose Clip 2 ea
10435 |Drain, Clip 1lea
10433 [Drain, Hose 20" lea
18204 (Drain, Insert, Hose, Brass 1lea
18019 |Solution Tank, Gray lea

19




20 REV. 12—-1-03




Solution Tank C4-A

Part #|Description Qty Notes
18009 |Solution Tank, Assembly C4-A 1ea
10094 |Decal, "Note Pour Here" 1ea
16006 |Kit, Drain C4-A 1ea
10159 |Drain Tube, 3/81.D., 1/2 O.D. x 22.5 1ea
10173 |Nut, Well 10-32 1ea
10174 |Washer, Lock #10 SS 1ea
10186 |Bolt, 10-32 x 1 Hex SS 1ea
10429 [Drain, Spring SS C4-A 1ea
10430 [Drain, O-Ring 1ea
10432 |Drain, Clip Assembly 1ea
10241 [Cover, Drain Hose Clip 2 ea
10435 [Drain, Clip 1ea
18015 |Drain, Threaded Sleeve w/Cart 1ea
18204 |Drain, Insert, Hose, Brass 1ea
18020 [Solution Tank, Gray C4-A 1ea

21




10198-—\\\

10258

ASM \

10154 —
10065 —

10066

10064

18011 ASM
10158
10106

10104

22 REV. 1-30-02




Vacuum Assembly C4

Part # |Description Qty Notes
10061 |Washer, Flat 1/4" SS 12 ea
10062 [Stand-Off, Vac Motor-Alum. 3ea
10063 |Bolt, 1/4-20x3 3/4" Hex SS 3ea
10064 |Air, Separator-Vacuum Motor 1lea
10065 [Sleeve, Rubber 1lea
10066 [Motor Cover, Vacuum lea
10068 |O-Ring, Duct lea
10071 |Clamp Gear, Duct-1 3/4" SS lea
10073 [Duct, Vacuum 1lea
10081 [Gasket, Lid/Duct-3/8" 1lea
10137 |Nut, 1/4-20 Nylock SS 3ea
10154 [Clamp Gear, 2" Vacuum Motor 1lea
10172 ([Decal, Caution-Duct 1lea
10258 |Hose, Vacuum Duct to Lid w/Cuff Assembly lea
10077 |[Cuff, Hose-Vac Duct Black 1lea
10198 [Hose, Vac-Duct to Lid 26" 1ea
18007 |Motor-Vacuum Wired C4 115 Volt Assembly 1lea
NFS |Motor, Vacuum-Unwired 1lea
10088 |[Screw, #10 Self Tap Ground Green lea
10104 |Terminal, Spade-Male 2 ea
10158 [Wire, Tie-6" 2 ea
10174 [(Washer, Lock #10 SS 1lea
10194 |Tag, Wire (V) Vacuum Motor 1lea
18011 |Ground Wire-Motor, Vacuum Assembly 1lea
10106 [Terminal, Bullet Male-Ground 1lea
10131 |Terminal, Ring #10 lea

23




10198
N

10258

ASM\ 101377,;

24

10179

10602
10064
18011 ASM
10158
10106
10104
10194

REV. 1-30-02




Vacuum Assembly C4-A

Part # |Description Qty Notes
10061 |Washer, Flat 1/4 SS 12 ea
10062 [Stand-Off, Vac Motor-Alum. 3ea
10063 |Bolt, 1/4-20 x 3 3/4 Hex SS 3ea
10064 |Air, Separator -Vacuum Motor 1lea
10068 |O-Ring, Duct 1lea
10071 [Clamp Gear, Duct-1 3/4 SS lea
10073 [Duct, Vacuum 1lea
10137 |Nut, 1/4-20 Nylock SS 3ea
10172 ([Decal, Caution-Duct 1lea
10179 [Gasket, Vacuum Motor Cover 3 X 1/4 1lea
10232 [Gasket, Lid / Duct-1/4 C4-A 1lea
10258 |Hose, Vacuum Duct to Lid w/Cuff Assembly 1lea
10077 |[Cuff, Hose-Vac Duct Black 1lea
10198 [Hose, Vac-Duct to Lid 26 lea
10602 [Motor Cover, Vac C4-A 1lea
18007 |Motor-Vacuum Wired C4 115 Volt Assembly 1lea
NFS |Motor, Vacuum-Unwired 1lea
10088 |Screw, #10 Self Tap Ground Green 1lea
10104 [Terminal, Spade-Male 2 ea
10158 ([Wire, Tie-6" 2 ea
10174 [(Washer, Lock #10 SS 1lea
10194 |Tag, Wire (V) Vacuum Motor 1lea
18011 |[Ground Wire-Motor, Vacuum Assembly lea
10106 [Terminal, Bullet Male-Ground 1lea
10131 |Terminal, Ring #10 lea

25




10037

10146

10132

10105

18012
ASM

10106

26

REV. 7-06-05




Pump Assembly C4

Part # |Description Qty Notes
4PUM |Pump, Motor Assembly 1lea
10037 [Coupler, Brass, 5/16 Barb-Auto 1lea
10046 [Washer, 1.38x.525X.062 Nylon 1lea
10146 [Clamp, 5/16 Sol. Hose SS 3ea
10252 |Hose Solution, 1 7/8" 2 ea
18006 |Pump, Motor-Wired lea
NFS [Pump, Motor 1lea
10132 |Bolt, 4-40x1 Phil SS 1lea
10133 |Nut, 4-40 Nylock SS 1lea
18012 |Ground, Wire-Pump 1lea
10105 |Terminal, Ring #4 1lea
10106 |Terminal, Bullet Male-Ground lea

27




10037

10146

10163

10239

| 10146
10132 @/

10105

18012
ASM

10106

28

REV. 7-06-05




Pump Assembly C4-A

Part # |Description Qty Notes
4PUM-A|Pump, Motor Assembly 1lea
10037 [Coupler, Brass, 5/16 Barb-Auto 1lea
10146 [Clamp, 5/16 Sol. Hose SS 3ea
10163 |Grommet, Pump, Door, C4-A lea
10238 [Hose, Sol. Pump Inlet-1 5/8 C4-A 1lea
10239 [Hose, Sol. Pump Outlet-3 3/4 C4-A 1lea
18006 |Pump, Motor-Wired lea
NFES |Pump, Motor lea
10132 (Bolt, 4-40 x 1 Phil SS 1lea
10133 |Nut, 4-40 Nylock SS lea
18012 |Ground, Wire-Pump lea
10105 |Terminal, Ring #4 1lea
10106 |Terminal, Bullet Male-Ground lea

29




10423

621\\\\10149

10228 ASM
BLACK

10158

10410 ASM
BLACK

10158

10149
oy

10403 ASM
BLACK

10404 ASM
BROWN

30 REV. 7—-06—05




10114
10108

10113
10180

|

-

10108

10118

10026
%/F. 10118 DECAL

10025

BLACK

18207 ASM

REV. 7-06-05

31




GREEN
BLUE
BLUE w/BLK
RED

104091 16003
AsM L/ KIT

10104 |

BROWN
YELLOW
RED w/BLK

10148
18206 ASM

BLACK

S 10228 ASM
t‘:" BLUE\

10121 0*//% GREEN 10158

BROWN ’\
YELLOW | \ N
AN
RED w/BLK N
BLUE w/BLK
10131
10148

32 o




10131

33

REV 1-30-02




Handle Assembly C4 /C4-A

Part # |Description Qty Notes
5HAN |Handle Assembly 1 ea
2037 |Bolt, 8-32 x 3/4 Hex SS 2 ea
10600 |Handle, Machine-Gray 1ea
10021 [Nut, 8-32 Hex SS 2 ea
10025 [Gasket 2 Part-Brush/Sw. Panel 1ea
10026 [Bolt, 6-32 x 3/8 Phil Flat SS 4 ea
10028 |Shaft, Plunger-Detent 1ea
10029 [Handle, "T" Detent 1 ea
10030 |Spring, Detent-SS 1ea
10108 [Switch, Rocker-Single 120V 2 ea
10111 [Strain Relief-Power Cord 1 ea
10112 [Nut, Strain-Relief Power Cord 1ea
10113 |Circuit Breaker, 120V 1 ea
10114 |Cap, Rocker Switch Single 2ea
10115 [Nut, Strain-Relief Cable 8 1 ea
10117 [Bracket, Switch Mount 1ea
10118 [Control Panel-120V 1ea

10118-D|Decal, Control Panel 1ea
10123 [Washer, Lock-3/4 1ea
10130 [Decal, Handle Adjustment 1ea
10148 [Terminal, Connector-Flag 1ea
10149 [Nut, Crimp 3ea
10158 [Wire Ties-6 4 ea
10164 |Washer, Flat #8 SS 2 ea
10165 |Bolt, 10-24 x 5/8 Hex SS 4 ea
10166 |Nut, 10-24 Nylock SS 2 ea
10174 [Washer, Lock #10 SS 3 ea
10175 |Washer Lock #8 4 ea
10180 [Washer .390 x .625 x .031 SS 1ea
10189 |Bolt, 8-32 x 3/8 Hex SS 2 ea
10192 |Crimp, Strain Relief, Power Cord 1ea
10193 [Nut, 10-32 Ground-Green 1ea
10228 (Wire, Black 5" Flag Connector-Hour Meter 2ea

10148 [Terminal, Connector-Flag 1 ea
10319 [Bracket, Cord Wrap-Upper w/ Protector 1ea
10322 [Bracket, Cord Wrap-Lower w/ Protector 1ea
NFS |Wire, Black 8" FML Connector-H.T.Switch to Crimp Nut 1ea
10119 [Terminal, Spade Female-18 Gauge 1ea
NFS |Wire, Brown 8" FML Connector-H.T. Switch to Crimp Nut 1ea
10119 [Terminal, Spade Female-18 Gauge 1ea
NFS (Wire, Black 8" Flag Connector-S. Switch to Crimp Nut 1ea
10148 |Terminal, Connector-Flag 1ea
10423 |Hour Meter, Unwired 1ea
18205 |Cord, Power Assembly Handle 1ea
10109 [Plug, Power Cord 1ea
10131 [Terminal, Ring #10 1 ea
10171 |Decal, Warning-Power Cord 1 ea

34




Handle Assembly C4 /C4-A

Part #|Description Qty Notes
18206 |Cable (8 Wire) Assembly Handle to Motors 1ea
10104 |Terminal, Spade Male 1ea
10106 [Terminal, Bullet Male, Ground 1ea
10119 |Terminal, Spade Female-18 Gauge 5 ea
10121 |Strain Relief, Cable-Wire 8 1ea
10131 |Terminal, Ring #10 1ea
10148 [Terminal, Connector-Flag 1 ea
10158 [Wire, Tie-6" 3 ea
17097 |Tag, Wire B/8-Wire 1ea
17098 [Tag, Wire V/8-Wire 1ea
17099 [Tag, Wire P/8-Wire 1ea
10409 |Diode Assembly 1ea
10119 [Terminal, Spade Female-18 Gauge 2 ea
NFS |Diode 1ea
NFS [Parallel, Splice-Uninsulated 2 ea
NFS |Wire, Black, 1 1/2-Diode 2 ea
NFS |Heat Shrink, 2 1ea
16003 |Kit, Diode 1ea
10409 |Diode Assembly 1 ea
10104 |Terminal, Spade Male 1ea
18207 [Switch, Trigger Wired-Assembly 1ea
NFS [Switch, Trigger-Unwired 1 ea
NFS |Wire, Red 10" Flag Con.-C.B. to Trigger Switch 1 ea
10148 |Terminal, Connector-Flag 1 ea
NFS |Wire, Brown 10 Trigger Switch to Crimp Nut 1ea
NFS [Wire, Black 2 Piece-Trigger Switch 1ea

35




10087

10061

36

REV. 1-30-02




Bucket Assembly C4 / C4-A

Part #|Description Qty Notes
10039 [Bolt, 1/4-20 x 3/4 Phil SS 2ea
10061 |Washer, Flat 1/4 SS 2 ea
10086 |Handle, Bucket Bail 1ea
10087 |Bushing, Flanged-Bucket 2 ea
10176 [Washer, Lock 1/4 2 ea
18232 gﬂg&gf g:' A NOTE: Specify Color 1ea

37







Lid Assembly C4

Part # |Description Qty Notes
7LID |Lid Assembly 1ea
NFS [Lid, Gray lea
10061 [Washer, Flat 1/4 5ea
10078 [Tube, Sight 3 3/8 1lea
10079 |[Filter, Screen-Lid 1lea
10080 |Decal, Instruction- Lid 1lea
10170 |[Lid, Plate lea
10173 |Nut, Well 10-32 5ea
10174 |Washer, Lock #10 SS 5ea
10177 [Tube, Sight45D 5 1lea
10186 |Bolt, 10-32 x 1 Hex SS 5ea
10275 [Washer, Flat #10 SS 5ea
10081 |Gasket Lid/Duct 3/8 C4 lea
10082 |Cuff, Hose-Lid 2 ea

39




40

10080

10382

10377

10601

10232




Lid Assembly C4-A

Part # |Description Qty Notes

7LIDA |Lid Assembly 1ea
10601 [Lid, Gray (NFS) lea
10377 |Tube, Sight 2ea
10080 |Decal, Instruction- Lid 1lea
10382 |[Cuff, Hose-Lid 2 ea
10609 |Lid, Plate w/Filter Screen 1lea
10174 [Washer, Lock #10 SS 6 ea
10150 |Bolt, 10-24 x 1/2 Phil SS 6 ea
10275 |Washer, Flat #10 SS 6 ea
10232 |Gasket Lid/Duct 1/4 C4-A 1lea

41




~N
~_ 18310
> 18308
N

18305
~,.18307
~

18209_// \\10050
~N

ASM ~ 18306
~

~
~ 18302
~

42 REV. 1-30-02




Hand Tool Kit C4 / C4-A

Part # |Description Qty Notes
8HTK [Hand Tool Kit 1ea
10038 |Brass, Plug 1/4 Barb 1ea
10053 |Hose, Vac-H.T. 1" x 10' With Cuffs 1ea
10055 |Cuff, Hose-Enlarger 1to 1 1/4 1ea
10056 [Cuff, Hose-Straight 1 1ea
10058 |Wire, Tie-11 4 ea
10059 |Bag, H.T. - Gray With Print 1ea
10188 |Clamp, 1/4 Sol. Hose SS 2 ea
10196 |Hose, Sol. Hand Tool 1/4 1.D. x 126 1ea
18209 |Hand Tool Assembled 1ea
10050 |Spray Tip, 11002-Hand Tool 1ea
10051 [Barb, 1/4 x FNPT-1/4 Nylon 1ea
18302 |H.T. Plastic Body 1ea
18305 [H.T. Washer, Spray Tip 1ea
18306 [H.T. Ring, Spray Tip 1ea
18307 [H.T.Filter, Spray Tip 1ea
18308 |H.T. Tube Ext. 1ea
18310 |H.T. Valve Assembly 1ea

43




10150 10187
102757:?
10174/
10273 10275

10174
10150

44 REV. 1-30-02




— 10150

10275

10174
10150

REV. 7-06-05




10197

18208
ASM

10075

10097

10150

10275
10174
10273

46 REV. 1-30-02




10275
10174
1o1501§§> ¢

10275 »
10174_\\Q \
10150 —5w0 | \\

47 REV. 7-06—05




Final Assembly C4

Part #|Description Qty Notes
10023 |Stud, Handle Mount-3/8 Alum 1ea
10024 [Nut, 3/8 Nylock-SS 2ea
10026 |Bolt, 6-32x3/8 Phil Flat SS 1ea
10027 |Bracket, Detent-Handle Adjust 1ea
10035 |Bolt, 1/4-20x3/4 Hex SS 2 ea
10044 [Filter, S Tank to Pump 1ea
10047 |Bolt, 1/4-20x3" Hex SS 1ea
10067 |Cap, Shaft-Axle 2 ea
10072 |Tube,Shaft, Wheel-6 1/2" 1ea
10076 |Strap, Duct 2 ea
10090 |Filter Bag, Sol. Tank-Assembly 1ea
10092 [Door, Gray 1ea
10093 [Clamp, Loop Cushioned-3/8 1ea
10096 |Spacer, Wheel 2 ea
10097 |Wheel, 7" 2 ea
10098 [Hub Cap, Wheel-Black 2ea
10099 |Brass Eyelet 2 ea
10100 [Cover, Belt-Gray 1ea
10101 |Tube, Exhaust 1 ea
10102 |Shaft, Wheel SS 1ea
10127 |Bracket, Cover Belt 1ea
10137 [Nut 1/4-20 Nylock SS 1ea
10150 |Bolt, 10-24x1/2 Phil SS 6 ea
10156 [Spacer, Nylon-Wheel (Thin) 2 ea
10157 [Spacer, Nylon-Wheel (Thick) 4 ea
10174 |Washer, Lock #10 SS 7 ea
10176 |Washer, Lock 1/4 SS 7 ea
10178 |Bolt, 1/4-20x5/8 Phil SS 5ea
10180 |Washer, .390x.625x.031 SS 2 ea
10181 |Washer, .390x.750x.020 SS 2 ea
10187 |Stud, Threaded 10-24x2 7/8" SS 1ea
10226 |Clip, Tinnerman-Painted Steel 2 ea
10230 |Bolt, 6-32x3/4 Phil Flat SS 1ea
10273 |Nut, 10-24 Hex SS 1ea
10275 |Washer, Flat #10 SS 7 ea
10329 |Clamp, 5/16" Sol. Hose-Zinc 1ea
18208 |Hose Vac-Lid to Disconnect with Cuff 1ea

#10075 |Cuff, Hose-Male Gray 1ea
#10197 [Hose, Vac-Lid to Disconnect Length 13" 1ea
18211 |Brass, Elbow-45D 1ea

48




Final Assembly C4-A

Part #|Description Qty Notes
10023 |Stud, Handle Mount-3/8 Alum 1ea
10024 [Nut, 3/8 16-Nylock 2ea
10026 |Bolt, 6-32 x 3/8 Phil Flat SS 1ea
10027 |Bracket, Detent-Handle Adjust 1ea
10035 |Bolt, 1/4-20 x 3/4 Hex SS 2 ea
10044 [Filter, S Tank to Pump 1ea
10047 |Bolt, 1/4-20 x 3 Hex SS 1ea
10067 |Cap, Shaft-Axle 2 ea
10072 |Tube,Shaft, Wheel-1/2 1.D. x 6 1ea
10076 |Strap, Duct 2 ea
10090 |Filter Bag, Sol. Tank-Assembly 1ea
10093 |Clamp, Loop Cushioned-3/8 1ea
10096 |Spacer, Wheel 2 ea
10097 |Wheel, 7" 2 ea
10098 [Hub Cap, Wheel-Black 2 ea
10099 |Brass Eyelet 2 ea
10100 [Cover, Belt-Gray 1ea
10102 |Shaft, Wheel SS 1ea
10127 |Bracket, Cover Belt 1ea
10137 [Nut 1/4-20 Nylock SS 1ea
10150 |Bolt, 10-24 x 1/2 Phil SS 7 ea
10156 [Spacer, Nylon-Wheel (Thin) 1ea
10157 [Spacer, Nylon-Wheel (Thick) 3ea
10174 |Washer, Lock #10 SS 8 ea
10176 |Washer, Lock 1/4 SS 7 ea
10178 |Bolt, 1/4-20 x 5/8 Phil SS 5ea
10180 |Washer, .39 x .625 x .031 SS 2 ea
10181 |Washer, .39 x .75 x.02 SS 2 ea
10187 |Stud, Threaded 10-24 x 2 7/8 SS 1ea
10226 |[Clip, Tinnerman-Painted Steel 2 ea
10230 |Bolt, 6-32 x 3/4 Phil Flat SS 1ea
10273 |Nut, 10-24 Hex SS 1ea
10275 |Washer, Flat #10 SS 8 ea
10329 |Clamp, 5/16" Sol. Hose-Zinc 1ea
10606 [Door, Gray C4-A 1ea
10608 |Tube, Exhaust, Black C4-A 1ea
18208 |Hose Vac-Lid to Disconnect with Cuff 1ea

#10075 |Cuff, Hose-Male Gray 1ea
#10197 [Hose, Vac-Lid to Disconnect Length 13 1/2 1 ea
18211 |Brass, Elbow-45D 1ea

49




